swanranas. FCC RADIO TEST REPORT Report No. : FG550916G

\\\‘\u|u/,,///

AR 3786
MmN

Testing Laboratory

FCC Part 96.47 TEST REPORT

FCCID : 2AQ68TI99W696
Equipment : 5G WWAN Module
Brand Name : Foxconn
Model Name : TO9W696
Applicant : Hon Lin Technology Co., Ltd
11F, No.32, Jihu Rd., Neihu Dist., Taipei City 114, Taiwan R.O.C.
Manufacturer : Hon Lin Technology Co., Ltd
11F, No.32, Jihu Rd., Neihu Dist., Taipei City 114, Taiwan R.O.C.
Standard : FCC Part 96.47
RF Interface : NR n48, n78

The product was received on May 14, 2025, and testing was performed from Jun. 10, 2025 to Aug. 26,
2025. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the applicable
technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written approval
from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced except in
full.
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Approved by: Jones Tsai

Sporton International Inc. Wensan Laboratory
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History of this test report

Report No. Version Description Issue Date
FG550916G 01 Initial issue of report Aug. 22, 2025
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Summary of Test Result

Report Ref Std. Result
Clause | Clause e=tltcns (PASS/FAIL)|  Remark
3 96.47 End User Device additional requirement Pass -

Conformity Assessment Condition:

The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer
who shall bear all the risks of non-compliance that may potentially occur if measurement
uncertainty is taken into account.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Clio Lo
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMA/LTE/5G NR and GNSS.

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
Brand Model HW
Sample1: WCDMA+LTE+5G NR +w/o E-SIM
Foxconn TO9W696
Sample 2: WCDMA+LTE+5G NR +E-SIM

Note: All the tests were performed with Sample 1.

Support band and evaluated information

Supported band 5G NR n48,n77,n78
Evaluated and Tested band 5G NR n48,n78

For the same modulation, power, mechanism and bandwidth

Band covered information coverage area, as shown below:
Il n78 cover n77(Part 96)

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

1.2 Modification of EUT

No modifications are made to the EUT during the entire test sessions.
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1.3 Testing Laboratory

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Alston Tsai
Temperature 22 ~25 °C
Relative Humidity 41 ~48 %

FCC designation No.: TW3786

1.4 Applicable Standards

¢+ FCC Part 96.47
+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03
¢+ WINNF-TS-0122-V1.0.2 CBRS CBSD Test Specification

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2.  The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1 Connection Diagram of Test System

Companion
Device
ole - - 5 \
Spectrum Analyzer Direct, Coupler EUT

The companion device is a certified NR CBSD (FCC ID: WBK-RU4370)
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3 End User Device additional requirement
3.1 Test Requirement

FCC Part 96.47

(a) End User Devices may operate only if they can positively receive and decode an authorization signal
transmitted by a CBSD, including the frequencies and power limits for their operation.

(1) An End User Device must discontinue operations, change frequencies, or change its operational power level

within 10 seconds of receiving instructions from its associated CBSD.

3.2 Test Procedure

The following procedure is following in accordance with WINNF-TS-0122-V1.0.2 CBRS CBSD Test
Specification, using the certified Airspan NR CBSD (FCC ID: WBK-RU4370) as companion device to present
compliance with Part 96.47 requirement for End User Device (EUD):

Configure SAS granted CBSD to operate at frequency 3560-3600 MHz and power level 20 dBm/MHz
Enable CBSD service from BT| management

Check EUD Tx Frequency and power

A 0D

Disable CBSD service from BTI management

a. Check if EUD stops transmission within 10 seconds.

Configure SAS granted CBSD to operate at frequency 3650-3690 MHz and power level 30 dBm/MHz
Enable CBSD service from BT| management

Check EUD Tx Frequency and power

© N o U

Disable CBSD service from BTI management

a. Check if EUD stops transmission within 10 seconds.
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3.3 Test Result

For n48

[Step 1] Configure SAS granted CBSD to operate at
frequency 3560-3600 MHz and power level 20 dBm/MHz

[Step 3] Check EUD Tx Frequency and power

MultiView =2 Spectrum

Ref Level 3500 dBm  Offset 15.00dB © RBW 1 MHz
° Att 10dB SWT 1.01ms ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep

W;‘lx1’1"“‘”"""%

o
Il

CF3.625 GHz
2 Marker Table
Type  Ref X-Value
M1 3.573901 GHz
3.56056 GHz
359773 GHz

1001 pts

Y-Value
13.45 dBm
-11.15 dBm
-12.86 dBm

11:55:24 AM 06/12/2025

15.0 MHz/

Function

Mi[1]

SGL

Count 100/100

® TRm Max
13.45 dBm

3.573901 GHz

Span 150.0 MHz

Function Result

ndB 26.0 dB

ndB down BW

37.16 MHz

Q Factor 96.2

[T

2025-06-12
11:55:23

[Step 4.a.] EUD stops transmission within 10 seconds right after receiving instructions from its associated CBSD.

MultiView =2 Spectrum

Ref Level 35.00dBm  Offset 15.00dB ® RBW 10 MHz
° Att 10dB ® SWT 30s ® VBW 10 MHz
1Zero Span

CF 3.573901099 GHz

11:57:54 AM 06/12/2025

1001 pts

SGL

© TRm Max
D2[1]  0.00dB
10.0000's
M1[1] -43.29 dBm
291005

3.0/
2025-06-12
11:57:53
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[Step 5] Configure SAS granted CBSD to operate at
frequency 3650-3690 MHz & power level 30 dBm/MHz

[Step 7] Check EUD Tx Frequency and power

MultiView &8 Spectrum

® Att 10dB  SWT

1 Frequency Sweep

CF 3.625 GHz
2 Marker Table
X-Value
3.659316 GHz
3.65047 GHz
3.68779 GHz

12:08:13 PM 06/12/2025

Ref Level 3500 dBm Offset 15.00dB @ RBW 1 MHz

1001 pts

1.01ms ® VBW 3MHz Mode Auto Sweep

Y-Value
4.30 dBm
-21.97 dBm
-22.60 dBm

il
U'A'FLPu"“l"r"""‘UU\""‘"‘n L‘“h“ﬁ' il

15.0 MHz/

Function
ndB

ndB down BW
QFactor

[

Function Result

37.31 MHz

SGL

Count 100/100

® 1Rm Max
430 dBm

3.659316 GHz

Mi[1]

Span 150.0 MHz

26.0 dB

98.1

20250612
12:08:13

[Step 8.a.] After changing the frequency and power level,
The EUD discontinues operating, changes frequencies, or changes its operational power level within 10 seconds

right after receiving instructions from its associated CBSD. Test result is a PASS

MultiView =8 Spectrum

Ref Level 35.00 dBm
° Att
1Zero Span

Offset 15.00dB ® RBW 10 MHz

10dB ® SWT 30s ® VBW 10 MHz

U0 LA

CF 3.659315684 GHz

SGL

© 1Rm Max
0.01dB
10.0000 s
M1[1] -84.05dBm
2.5800s

D2[1]

1001 pts 3.0/

12:10:00 EM 06/12/2025
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For n78

[Step 1] Configure SAS
frequency 3550-3650 MHz

granted CBSD to operate at
and power level 20 dBm/MHz

[Step 3] Check EUD

Tx Frequency and power

MultiView =2 Spectrum

Ref Level 35.00dBm Offset 15.00dB © RBW 1 MHz
® Att 10dB SWT 1.01 ms ® VBW 3 MHz
‘1 Frequency Sweep

Mode Auto Sweep

\v'\.,l\\‘,nir"|“‘1.'t.‘r“‘n\» Sl

i

CF 3.625 GHz
2 Marker Table
Type Ref Tre

1001 pts.

X-Value

1 3.646429 GHz
1 3.55052 GHz
1 3.64973 GHz

Y-Value
12.61 dBm
-11.43 dBm
-10.69 dBm

04:05:52 pM  08/26/2025

SGL

Count 100/100
* 1Rm Max

m1[1]

12.61 dBm

3.646429 GHz

i, f\"«\,ﬂT pal

15.0 MHz/

Function Result
26.0dB
99.2 MHz
36.8

Function
ndB
ndB down BW
Q Factor

T

Span 150.0 MHz

2025-08-26
16:05:51

[Step 4.a.] EUD stops transmission within 10 seconds right after receiving instructions from its associated CBSD.

MultiView =2 Spectrum

Ref Level 35.00dBm  Offset 15.00dB © RBW 10 MHz
@ Att 10dB ® SWT 30s @ VBW 10 MHz
1 Zero Span

-
i el
I |

‘ ‘ '

CF 3.646428571 GHz

04:08:56 PM 08/26/2025

* 1Rm
D2[1]

c

Max

-38.08 dB

10.0000s
M1[1] -5.87 dBm
237005

1001 pts.

3.0s/

2025-08-26
16:08:55
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[Step 5] Configure SAS granted CBSD to operate at
frequency 3600-3700 MHz & power level 30 dBm/MHz

[Step 7] Check EUD Tx Frequency and power

MultiView =2 Spectrum

Ref Level 35.00dBm Offset 15.00dB © RBW 1 MHz SGL
® Att 10dB SWT 1.01ms @ VBW 3 MHz Mode Auto Sweep Count 100/100
1 Frequency Sweep ® 1Rm Max
MI[1]  1.64dBm
3.671004 GHz

i g,

|
1, «"\"v"'ﬁ'iﬂ I'\.J\"‘

CF 3.625 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
2 Marker Table

Type Ref X-Value Y-Value Function Function Result

M1 3.671004 GHz 1.64 dBm ndB 26.0 dB

m 3.60057 GHz -25.13 dBm ndB down BW 97.1 MHz

T2 3.697 68 GHz -24.66 dBm QFactor 378

T AT
16:41:33

04:41:34 PM 08/26/2025

[Step 8.a.] After changing the frequency and power level,

The EUD discontinues operating, changes frequencies, or changes its operational power level within 10 seconds

right after receiving instructions from its associated CBSD. Test result is a PASS.

MultiView =2 Spectrum -

Ref Level 35.00dBm  Offset 15.00dB © RBW 10 MHz SGL
@ Att 10dB ® SWT 30s @ VBW 10 MHz

1 Zero Span ® 1Rm Max

D2[1] -0.01 dB

10.0000s

M1[1] -43.85dBm

2.7000s

CF 3.671003996 GHz 1001 pts 3.0s/

2025-08-26
16:44:25

04:44:26 PM 08/26/2025
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4 Measuring Equipment List
. L. Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Jun. 10, 2025 ~ Conducted
R&S FSV3044 101468 10Hz~44GHz | Mar. 13, 2025 Mar. 12, 2026
Analyzer Jun. 12, 2025 (THO5-HY)
Spectrum Conducted
R&S FSV3044 101435 10Hz~44GHz | Oct. 28, 2024 | Aug. 27, 2025 | Oct. 27, 2025
Analyzer (THO5-HY)
Conducted
BSDB FCC ID: .10, 2025 ~
CBSD Base BTI M43700  |B230000225| ' °C na o |Pun- 10,2025 N/A
Station WBK-RU4370 Aug. 27, 2025 (THO5-HY)
SAS Test Jun. 10, 2025 ~ Conducted
WinnForum 1.0.0.3 N/A N/A N/A N/A
harness Aug. 27, 2025 (THO5-HY)
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